m 950 SUPERMOTO ORANGE 2006 <2006><AU, GB><9860F0>

FRAME
2760
LOCTITE 243
: (/ LoCTITE 243 (@
Locrie 2430 G @ .
0 \ 5 o
=G @0 S
) LOCTITE 243 - @ @‘/
. :;_ @
Pos Part Number Description Additional Text Quantity
1 6250300100093 FRAME "FC05" 950SM SILVER 1.00
3 62503005000 ENGINE SUPPORT LEFT 05 1.00
4 62503006000 ENGINE SUPPORT RIGHT 05 1.00
5 0015100243 HH COLLAR SCREW M10X24 WS=13 4.00
6 54310086100 SELF LOCKING NUT M10 CU WS=14 4.00
7 60003013000 ENGINE BRAC. SCREW M10X172 03 1.00
8 60003014000 ENGINE BRAC. SCREW M10X206 03 1.00
9 60004076100 CHAIN SLIDING BLOCK 05 1.00
10 0017060204 EJOT PT SCREW K60X20 ALU WS=6 SX 2.00
11 62503005050 COVER ENGINE SUPPORT LEFT 05 1.00




12 62503006050 COVER ENGINE SUPPORT RIGHT 05 1.00
13 0991050102 Flat head screw DIN7991 M5X10 4.00
14 54630044000 COLLAR NUT M10 WS=13 2.00
19 60003044000 BOLT FOR FOOTREST REAR 03 2.00
21 0799060003 retaining washer DIN 6799 - 6 2.00
22 60003152000 ENGAGE PANEL FOOTREST L/S 03 2.00
23 60003052000 ENGAGE PANEL FOOTREST R/S 03 2.00
24 60003098000 RUBBER SLEEVE 03 3.00
25 58403060000 CHAIN ROLL 12X29X22,5 '98 1.00
26 58403060065 BUSH CHAIN ROLL 8X12X23 '98 1.00
27 0015080403 HH COLLAR SCREW M 8X40 WS=10 1.00
28 36003014000 LOCK WASHER 8MM 1.00
30 62503002000 SUB FRAME ALUMINIUM 05 1.00
31 60003004027 FL.HEAD SCREW M10X1,25 L=27 03 4.00
32 60003001051 COLLAR BUSHING 10X15X25X4 03 1.00
34 62503048000 FOOTREST BRACKET REAR L/S 05 1.00
35 62503049000 FOOTREST BRACKET REAR R/S 05 1.00
36 54510052100 SPROCKET SCREW-AH M8X26 WS=6 4.00
38 60003050000 FOOTREST CPL. L/S REAR 03 1.00
39 60003051000 Footrest cmpl. r/s rear 03 1.00
46 60003088000 PLASTIC CAP FOR M6 03 4.00
50 59003040250 FOOT PEG L/S SILVER 02 SX RACING 1.00
51 59003041250 FOOT PEG R/S SILVER 02 SX RACING 1.00
52 60003040010 FOOTREST RUBBER FRONT L/S 03 1.00
53 60003041010 FOOTREST RUBBER FRONT R/S 03 1.00
54 60003044010 CLOSING PANEL FRONT L/S R/S 03 2.00
55 0985050003 Self locking nut DIN 985 M5 2.00
56 54803044000 PIN FOR FOOT PED 51.5X9.8 MM FE 2.00
57 54603041000 FOOTREST SPRING L/S & R/S 2.00
58 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00
59 0094032253 PIN DIN0094-3,2X25 STEEL 2.00
98 60004076110 CHAIN SLIDING KIT BELOW 0.00
99 58403060010 CHAIN ROLL KIT 06-13 1.00




